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FRAME SIDES AND RELATED PARTS

MI. DESCRIPTIDN PART NO. QTY | NO. DESCRIPTION PART NO. QTY
1 REAR BUMPER WELDMENT f&e20-024w 1 16 BOLT, S5/16-18 X 3/4° 0F=1548 4
2 WUT, 3/8-16 NYLOC OF-123% 4| 17 FOOT DECK (INCL'S. #18-#£24) 0625-074A 1
3 BOLT, 3/78-16 X 1-1/4" GR. 5 0F -1307 2 18 TREAD PAD, 3-1/2*" X &° 0H-1332 i
4 CGREASE CAP 0620-206P if 19 TREAD PAD, 2* X 1B° OH=-1931 5
5 NUT, HEX. SLOTTED 1-14 OF=1724 1] 20 DECAL, DECK HEIGHT oP-10077-01 1
& WASHER, 1" 10 Ga. 0&606-303F 1| 2 COVER PLATE n&2S-0835P 1
7 BEARING CONE 0n-2013-01 2| 22 FLAT WASHER, 1/4" 0F-1009-01 2
B FRAME SIDE, LK 0E2S=020W i] 23 LOCKWASHER, 1/4" oF-1015-01 2
9 FRONT CHANNEL WELDMENT 0&20-0583W 1| 24 CAPSCREW, 1/74-20 X 3/4  OF-1015-03 2
10 BOLT, 1/2-13 X 1-1/4" GR. 5 OF-1385 10} 25 COTTER PIN, 3/16 X 2° oF-1728 1
il FRONT BUMPER/AXLE WLDT. 0&20-033W 1| 26 FRAME SIDE WELDMENT, RH. 0625-021W 1
12 BEARING SPACER 0e20-067F 1] 87 WUT, L/2-13 STOVER OF -1003-05 10
13 SEAL, OIL LGBE SHAFT 0n-7001-10 1| 28 MOTOR MOUNT WELDMENT DERS-044'W 1
14 WASHER, FLAT STD. 5/18° OF -1009-02 4| 29 BEARING CUP oD-2014-01 2
15 LOCKWASHER, 5/16° OF -1019-02 41 30 DECAL, TOW WARNING 0P=-10943 1

YAZIN! WG CO INC, PO BOX 4449 3650 BAY STREET 1 JACKEDM, MIESISSIPPI 392095-4443 PH (801 3&&-E4Z1




CASTER WHEEL ASSEMBLY
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FRONT BUMPER/AXLE ®/

(SEE PG. D |
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NO. DESCRIPTION PART NO. QTY| NO. DESCRIPTION PART NO. QTY
1 SHIELD, BEARING 0H-1986 4 8 ROLL PIN, 3716 X 2° HD 0F-1456 2
2 BEARING, S/B°LD X 1-3/8°0D. (0D-3432 4 S CAP, BEARING 0609-095P 2
3 SPACER, BEARING 0625-033° 2] 10 FLATWASHER, 174" ST oF -1005-01 E
4 BT, /2-13 X B oF-112% 2] 11 BOLT, 1/4-20 X 3/4° W/PATCH OF-1810 =
S CASTER WELDMENT 0520-240W 2] 12 LOCKWASHER, l/4° oF-1019—01 2
& NUT, L/2-13, STOVER OF -1005—-05 21 13 BEARING, WO/COLLAR 0D-2008—02 <
7 TIRE, 13X300-56, ON RIM 0035600 2 _\:.4 DECAL, *TIRE PRESSURE.." CE=-10877 2
YAID WG CO INC, PO BOX 4445 3630 BAT STALET e JACKSON, MISS[SSIPFl J9296-4449  PH (6013 356~-642




SEAT SUPPORT ASSEMBLY & BODY COVER PARTS

WO, DESCRIPTION PART NO. GTY | MO DESCRIPTION PART NO. GTY
1 SEAT SUPPORT WLDT. 0625-015W 1 32 SEAT SUPPORT WLDT. g&20-217W 1
2 DECAL, YAZDO LONG oP-10921 1 33 BLIND HOLE ®URLY 4
3 DECAL, "MADE IN US.AS P-10925 1] 34 BUSHING, PLASTIC 1
4 FENDER SKIRT, LH LE2S-01EFR 1§ 35 SEAT SPRING 1
g DECAL, YAZOO SHORT nP-10524 1] 38 WASHER 1
& WASHER, FLAT 87D, S5/16° OF -1009-02 22 | 37 LOCKWASHER, 1/4° 1
7 LOCKWASHER, S5/16% HWVY. oF-1015-02 0 38 BOLT, 174=-20 X 3/4" GR. 5 0F-1538 5
B BOLT, S/16-18 X 3/4" GR. 5 OF-1345 ek 39 LOCKNUT, 1/4-20 NYLDOC OF =1005=-01 4
9 LOCKNUT, #B8-32 WYLOC OF-1409 6] 40 ELBOW, 50° 1/4 NPTXL/4 BARE  OH-1646 1
10 FUEL GAUGE CAP 0H-1922 1 41 CLAMP, .31 MINX.BY MaX., HOSE 2 0OH=-1552 1
11 FENDER CAP LH 0525-004F 42 FUEL TANK ! 3
12 DECAL, CAUTION QF-10960=-01 1] 43 FLATWASHER, 1/4* STD. H
13 DECAL, TOWING WARNING IP=10943 1] 44 SOLENOID, 12V STARTER 1
14 DECAL, PTOD/CHOKE 0P-10923 1 45 EDGE GUARD 1
15 TRIM, U-CHANHEL GAS TANK 0820-188P 1 45 SWITCH, HINGED LEVER 1
16 FENDER CAP, RH 0&25-003P 1 47 FITTING 1/27 ROSE BUD CLIP 1
17 DECAL, CONTROL PANEL aP-10922 1 48 TANK, 1.5 QT. CHARGE PUMP 1
18 DECAL, CAUTION OP=-10950-02 11 49 CAP, OIL TANK 1
19 DECAL, BELT TEMNSIONING oP-10&88 1 S50 NUT, S/16=18 NYLDOC 8
20 WASHER, #8 FLAT OF-1144 8 2l FENDER SKIRT, EH 1
21 SCREW, MACH, #8-32 ¥ 1r2° OF=-1751 2 32 DECaAL, YaZDO; SHORT 1
22 D-WASHER 0&813-073P 1 S3 DECAL, TRANSMISSIOW OIL 1
23 SCREW, MACH, #6-32 X Ssg° DF=1054 2 S4 DECAL, 'PULL TO RELEASE.. 1
24 SCREW, MACH #&6-32 X 1° aF=1423 4 53 SPRING, COMPRESSION oH-2077 2
9 SCREW, MACH. #B-32 X 3747 oF-1732 4 56 LATCH PLATE 1] 1
26 LOCKNUT, #5-32 NYLOC 0F-1335 & 57 BOLT. 5/16-18 ¥ 1-3/4° i c
27 BATTERY, 12 wOLT QE-SB12 1 38 MNUT, 5716-24 UNF 2
28 BATTERY CLAMP ANGLE 0620-054P 1] 59 GROMMET, RUBBER LAWVELLE #917 1
29 BOLT, 378-16 ¥ 3/4" GRS OF-1015-23 & 60 & PT. TERMIMAL S=TRIP NE-5547 1
30 LOCKWASHER, 3/8" HWVY. OF =1019-03 & 61 GROMMET, 1.237 gH-2097 1
31 FLATWASHER, STD 3/8° OF-1003-03 &1 62 FENDER EKIRT BRKT. LH 0e25-057P 1

63 FEMDER SKIRT/SOL. BRKT. RH 0&25-055P 1

NOTE: ITEM #60 AND ASSOCIATED PARTS WERE USED

(2

ON SERIAL WUMBERS 35901343 AND BELOW.

YAZDO MFG CO. INC,

PO BOX 4445 3650 BAY STREET

u— JACKEDN, MISSISSIPPI 39296-4449

PH (501} 366~5421




SEAT SUPPORT ASSEMBLY & BODY COVER PARTS
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SEAT & RELATED PARTS
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TAZIDOD WFG CO. INC, P.O. BOX 4449 3650 BAY STREET ( 5 ,f JACKEON, MISSISSIPPL  39295-4449

NO. DESCRIPTION PART NO. QTY | NO DESCRIPTION PART NO. QTY
1 SEAT *vazZOOD' 0H-2082 1 B FLATWASHER, 5/16" STD. 0F-1005-02 3
2 SEAT BRACKET 0e23-015W 1 9 CAPSCREW, 3/8-16 X 1° OF-13%4 1
3 LATCH PIN fe20-251P 1 10 FLATWASHER, 3-8° 3TL. OF -1009-03 e
4 SEAT CABLE 0510-1764 1 11 CAPSCREW, 1/4-—20 X 3747 OF=-1338 4
9 HINGE LH BEL7-304P 1 12 LOCKWASHER, 1/4° oF-1019-01 =
6 HINGE RH 0e17-303F 1 13 FLATWASHER, 1/2' STD, OF-1009-05 1
7 LOCKNUT, S/718" NYLOC QF -1005-02 4 i4 LOCKNUT, 172" NYLOC 0F-1378 1

15 DECAL, "YaZDOD* 0P-10959 1

PH {601) IG5=-54E1




PARKING

BRAKE ASSEMBLY

TAZDOD WG COL INC,

PO BOX 4449 3630 BAY STREET

NO. DESCRIPTION PART NO. ©TY | NO. DESCRIPTION PART MI. QTY
1 BRAKE HANDLE 0620-048P 1] 13 BRAKE ROD 0620-058° 1
2 GRIP, HANDLE 0H-1926 1| 14 BOLT, 5/i6-18 X 3/4° OF-1546 4
3 FLATWASHER, 3/716" STD. oF -1009-02 B 15 CABLE ASSEMBLY, BRAKE OH-2073 2
4 BOLT, 1/4-20 X 1 OF ~1015-05 1| 16 BRAKE LEVER MOUNT 0620-207P 1
S ROLL PIN, 3/16 X 7/8' LG. OF-1553 1| 17 BOLT, 1/4-20 X 3* 0F-1755 i
& COTTER, RUE RING 35/16-3/8 OF—-1492 2 18 MNUT, 3/16-18 STOVER OF=1125 &
7 HANDLE LINK 0620-218P e 19. SPRING, EXT, 7/16" X 2-l/2" OH-2040 r
B ERAKE ARM 0&20-054P 2 20 LOCKWASHER, S/16° OF-1019-02 2
S ROLL PIN 3/16 X I LG. 0F-1503 2| 81 NUT. 5/16-18 PLAIN OF-1011-02 2
10 NUT, 1/4-20 NYLOC OF -100=-01 - 22 BRAKE STOF PLATE ASS'Y. os20-2654A =
11 FLATWASHER, 1/4° 5TD. OF-1005-0L 3 23 BOLT, 1/4-20 X 1=-1/2" COMES W/GEARBOX =
12 CLEVIS PIN 5/16 X 7/8° LG.  0OF-1443 2| 24 BRAKE PUCK, REPLACEMENT 0H-1360 4

25 BRAKE YOKE ASSEMBLY 0s20-276P 2

{ 6 ) JACKSON, MISSISSIPR] | 39296-4449 PH <8013 366—5421




MOTOR MOUNT ASSEMBLY

NO. DESCRIPTION PART NO. QTY | NO. DESCRIPTION PART NO. @QTY
1 MOTOR MOUNT WELDMENT 0523-044W 1 16 IDLER PULLEY ASSEMBLY 0520-2374 1
2 DECAL, FAN SHIELD oP-10622 = 17 BEARING, WIDE INER-RACE 0D-35%1 1
3 BOLT. 1/4-20 X 3/4° OF-1015-03 6| 18  SNAP RING, INT, 40MM BORE  QD-3483 1
4 CLUTCH STOP PLATE 0520-240F 1 1S LOCKMNUT, 1/2=13 NYLOC OF-1378 1
5 FAMN SHIELD 0&20-136F 2 20 DRIVE STUD, 1/4 X L/2" LG oF-1732 4
6 FLATWASHER, 1/4° STD. OF-1005-01 8| 21 BLIND HOLE KURLY-LOC 0F-1533 2
7 BOLT, 1/4-20 X 1 0F-1015-05 2| 22 NUT, 5/16-18 PLAIN F-1011-02 4
B MNUT, 1/4-20 NYLOC OF -1005-01 6 €3 BOLT, 5/16-18 X 1-is2° OF-1793 4
9 BELT, A-B0 KEVLAR 0D-3390 1 24 FLATWASHER, 1/2° NARROW oF-13521 1
10 LOCKWASHER, 5/16° OF-1015-02 S| 25 REAR SHIELD 0525-054P 1
1 STUD ADJUSTABLE 0612-2127 1| 26 SCREW, 1/4-28 SELF TAP OF-1764 2
12 FLATWASHER, 1/2° STD. OF -1009-05 3 27 LOCKWASHER, 174" OF-1015-01 4
13 FLATWASHER, 5/16° STD, OF-1009-02 1| 28 FLATWASHER 1/4* STD. OF-1009-01 2
14 FREEWHEEL BAR RH 0620-082P 1| 25 FREEWHEEL BAR LH 0621-031P 1
IS BOLT, S/16-18 X 3° FULL THRD. 0F-1073 1| 30 WASHER, BEARING CAP 0620-201P !

YAZG MFG CO. INC. P.O. BOX 4449 3550 BAY STREET
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JACKSTM, MISSISEIPPI

JS256-4449

PH (801> 368-56421




MOTOR MOUNT ASSEMBLY

YAZDD =G CO INC, PO BOX 4449 3650 BAYT STREET @Tmsm WISSISSIPP]  39256-4449  Pri (60D 366-6421



HYDROSTAT ASSEMBLY
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ND. DESCRIPTION PART N GTY| NO. DESCRIPTION PART NO. QTY

1 HYDROSTAT TRANSMIZSION, LH OD=-3509 1 20 BOLT, 1/74-20 X 3/4° OF-1015-03 2
== HYDROSTAT TRAWSMISSION, RH OD-3508 1 21 BOLT, 1/4=-20 X S/8B° oF-1015-02 2
2 BEARING, BaLL 0D-3533 2 22 BOLT, 6MM X 15MM OF=1737 ol
3 SNAP RING, EXT. oF=-1741 2 23 LOCKWASHER, 5MM oF=1738 2
4 GEAR, 11 TOOTH 0D=-3534 2 24 WASHER DE20-18TF 2
S SPACER, BEARING OH-1943 2 25 SHNAP RING, INT. 1SMM OF-1734 2
& ROLL PIN SMM X 26MM 0F-1725 2| 26 O-RING SEAL 0D-3604 2
7 SHIFT ARM 0525=-0258P 2 27 ADAPTER, 771&8° TO 1/4* o&e20-145p 2
B ADAPTER, 7/8-14M TO 1/4=18F aH-1950 = 28 0OIL FILTER 0H—2026 1
9 HOSE BARB, S0* ELBOW, 1/4'NPT 0H-1859 3 2% FILTER BASC oH-2051 i
10 HOSE CLAMP 0H=1929 5 30 TANK, 1.5 QT. oH-2027 1
11 PULLEY/FAN ASSEMBLY 0520-1884 2 3l CAP, OIL TANK oH-1%81 1
12 FAN, 7%, 10 BLADE CCW 0H-1916 1] 32 HOoseE &-3s4 6620-202P :
13 BOLT, 174-20 X 1/2° 0F-1747 2| 33 HosE 4s% 1u 0620-199P 1
14 WASHER 3’ O.D. 0620-070° 1] = HOSE 24% ®H 0620-197P 1
15 SEATSCREW, 1/4-20 X 3/4° OoF-1515 z 34 HOSE, 18° D& 20-198P 2
16 LOCKWASHER, 1747 OF-1019-01 3 A3 TEE FITTING, 3/8 NPT 0H-2024 1
17 LOCKWASHER, 1/47 0F-1019-01 8| 38 NUT, 1/4-20 NYLOC 0F-1005-01 1
18 KEY, SMM S0, ¥ 25MM 0D-3541 2 37 BOLT, 1/4-20 ¥ 1 0F -1015-05 1
1S BALL JOINT, FEMALE 1/4-28 0H-1885 ?

YAZOO MFG CO. INC, PO BOX 4449 3650 BAY STREET \2/ JECKSON, WISSISSIPPI  39296-4449 PH 5010 355-5421




HYDROSTAT/GEARBOX ASSEMBLY

IF GEAR BOX HAS
CHAMFERED HOLES USE
#18 IN THIS

YAIDOD W0 CO INC, PO BOX 4449 3650 BAY STREET

SJACKEDN, MISSISSIPPI  39296-4449

PH (601 366=-6421

OMLY
NOT HA
Nl DESCRIPTION PART NO. QTY | NO DESCRIPTION PART BO. @&TY
1 HYDROSTAT TRANS. ASS’Y. LH SEE PG. 9 1 § NUT, 5/15-18 PLAIN oF-1011-02 £
— HYDROSTAT TRANS. ASSY. RH SEE PG 9 1 10 BUSHING OH-1544 i
2 FLATWASHER, 5/16° STDL OF-1009-02 12 11 BOLT, 3/B-16 X 4* OF 1534 8
3 BOLT, 5/16-18 X 1-3/4* OF-1015-18 41 12 NUT, 3/78-16 NYLOC oF-1239 8
4 BOLT, 5/16-18 X 7-1/2* oF-1727 41 13 LUG BOLT QF-1774 8
S LOCKWASHER, S/16° O0F-1019-02 2] 14 HYDROGEAR GASKET OH-2064 4
& GEAR BOX, LH OD-3519-02 |, 1| 15 BOLT SEALING WASHER 0H-2065 8
— GEAR BOX, RH 0D-33519-01 1] 1§ BOLT, 5/16-18 X J/4* OF-1546 2
7 MNUT, LUG &0% 1/2-20 OF-1455 8] 17 DECAL °‘TIRE PRESSURE.’ 0P-10877 2
B TIRE 20-1000 X 10 0D-3501 } 18 O-RING GEARBIX 0D-3614 8
1




DUALEVER STEERING CONTROL

SERIAL NUMBER 55901344 & ARIVE

NITE SERIAL NUMBER BREAX
DOES NOT APPLY TO LINKAGE. 7 16
(SEE PAGES 12 & 1D 13 \

NO. DESCRIPTION PART NO. GTY| N0 DESCRIPTION PART NO. QTY
1 BaSE DUALEVER 0625-080P 2 19 LOCKWASHER, SPRING L/2 OF-1454 4
2 PIVOT-BLOCK, DUALFVER 0e25-051P 2 20 SETSCREW, 5/16-1B X 374 0F-1822 &
3 CaM LEVER, DUALEVER 0e25-062P 2 21 BUSHING, STAND-OFF 0625-067P 2
4 LEVER, DUALEVER 0&825-063R 2| 22 CaPSCREW, 1/2-13 X 3 OF-1439 2
S SHLDR SCRV. 578" 0D 0e2S-070P 2] 23 LCOXWASHER., SPRING: 57156 QF-1019-02 -
& CAaM FOLLOWER 0D=-3358 = 24 WASHER, FLAT: 174" oF=1009-01 -
7 WASHER, SPRING B1250-062-5 oH-2115 4 29 NUT, Jam: 1/2-13 OF=-1489 4
B WASHER, FIBER S/BX1.25X.125 0H-2116 2| 26 LOCKWASHER SPRING 1747 oF=1019-01 2
9 TDP PLATE DUALEVER pE25-085P 2| 27 MUT, 1/4-28 RH OF-1487 2
10 SPRING EXT 0H-1635 2] 28 SHLDR SCREW: 378 X 125 0s25-073P e
11 MOUNT, SPRING 0625-066P 21 29 BzARING 0p-3822 4
12 CAPSCREW, S5/16 X 1 3/4 0F-1015-18 2] 3 BUSHING PIVOT-BLOCK 0e25-064P 2
13 CAPSCREW, 1/2-13 X 3 L2 oF-1828 g 3 CLAMP, NYLOM HOSE 0H-2089 2
14 WASHER, FLAT 0e25-072P 2] 32 BOOT oH-21081 -
15 SWITCH, LEVER QE-&074 2] 33 BLACK HANDLE CRIP H=1E616 c
16 SCREY, S4-40 X 374 OF-1396& 4] 34 CONTROL HANDLE 0s2sS-07 1P 2
17 LOCKWASHER, STAR: #4 oF-1621 4 35 NUT, S/156-18 NYLOC OF -1005-02 4
18 GROMMET, %4 X 1/4 S0 OF=1847 4 36 BOLT, 5/16-18B X 1-1/2° 0F=1015-17 4

YAIZDD WG CO D, PO 4449 3630 DAY STREET 11 PH (601) I66-GAZL

SACKSTM, MISSISSIPRI  392%6-4449




RIGHT HAND STEERING CONTROL

——

2

FRAME SIDE {(SEE PG 12

SERIAL NUMBER 535901343 & BELOW

MO. DESCRIPTION PART NO QTY | NO. DESCRIPTION i PART WO. GTY
1 BLACK HANDLE GRIP OH-1818 1 el SWIVEL ARM WLIT. 0625031V 1
2 CONTROL HANDLE 0623-013F 1| 22 NUT, 1/4-20 PLAIN oF=1011-01 2
3 BOOT CLAMP GH-2089 1] 23 D¥ BUSHING 5/8 X 374 X 3/4 0D-3573 c
4 NUT, 5/16-18 NYLOC OF -1005-02 2] 24 HNUT, 1-14 JAM OF—1477 i
5 BOLT, 5/16-18 X 1-1/2" 0F-1015-17 2] 25 LOCKWASHER, 1° GF-1478 1
& BELLOWS BOOT 0H-2081 1] 26 SwWIVEL ARM SLEEVE 0625-028P 1
7 BOLT, 1/4-20 X 3747 0F-1538 &| 27 SWIVEL aRM, DUTEIDE 0e25-030P 1
B LOCKWASHER, 1/4° CF=-1015-01 13] 28 ROLL PIN, 3716 X 1* OF-1303 1
9 TDP PLATE 0523-012F 1} 29 2-LEVER CONTROL YOKE 0&23-005P 1
10 29/16 STAINLESE STEEL BALL OH-2091 1 30 TRUNNION FIN te23-011P 1
11 SPRING OH=-2090 1 31 BOLT, 1/4-20 ¥ 3/4" BHCS OF-1837 1
12 NEUTRAL RETURN PISTON 0523-005F 1] =— LINKAGE ROD ASS'Y, UPPER 0623-041A 1
13 PIVOT SHAFT 0623-010° 1] 32 LINKaGE ROD, UPPER 0e23-025W 1
14 DU BEARING 125 LD 0D-3596 2] 33 NUT, 1/4-20 PLAIN, LH THRD. 0OF-1814 1
15 LOWVER CONTROL ARM 0&e23-014F 1] 34 BALL JOINT, 1/4-20 LH THRD. 0H-207% 1
16 SETSCREW, 3/B-16 X 3/4¢ OF -1007-35 1] 35 NUT, 1/4-20 RH THRD. 0F-1487 1
= LINKAGE ROD ASS'Y. LOWER 0625-0404 1] 36 BALL JOINT, 1/4-20 RH THRI. ©0H-1885 1
17 LINKAGE ROD, LOWER 0625-023P 1] 37 BOLT, l/4-20 X 1° OF -1015-01 1
18 BALL JOINT, 1/4-28 RH THRD. 0H-18835 2| 38 SWITCH SPDT, MINIATURE E-&e074 1
19 NUT, 1/74-28 PLAIN, RH THRD. OF-1487 2] 39 SCREW, #4-40 X 3/47 OF-1396 2
20 BOLT, 1/4-20 X 1-1/4" 0F-1539 2| 40 LOCKWASHER, #4 STAR 0F-1621 2

(i2)

TAZDD MFG CO. INC,

PO. BOX 4440 3650 BAY STREET

\_J JACKSOM, WISSISSIRP] 39296-444%

PH {5013 3EE-R421




LEFT HAND STEERING CONTROL

SERIAL NUMBER 55501343 & BELOW

FRAME SITIE ¢SEE PG 1)

MO. DESCRIPTION PART NO. QTY | NO. DESCRIPTION PART NO. OTY
1 BLACK HANDLE GRIP 0H-181& i 2l SWIVEL ARM WLIT. 0625031\ 1
2 CONTRDL HANDLE 0e23-013P 1} 22 NUT, 1/4-20 PLAIN 0F 101101 2
32 BOOT CLAMP 0H—208%9 1§ 23 DX BUSHING 578 X 374 X 374 0D-3573 i
4 NUT, S/18—18 WYLOC OF -1005-02 2] 24 NUT, 1-14 JAM OF-1477 1
S BOLT, 5/16-18 X 1-1/2" OF-1015-17 21 25 LOCKWASHER, 1* 0F-1478 1
6 BELLOWS BOOT 0H-2081 1] 26 SWIVEL ARM SLEEWVE 0625-028P 1
7 BOLT, 1/4-20 X 3/47 OF-1538 &6} 27 3SWIVEL ARM, DUTSIDE 06253-030F 1
B8 LOCKWASHER, 1/4° OF =1015-01 12| 28 ROLL PIN, 3716 X 17 OF -1503 H
9 TOP PLATE 0s23-012P 1] 29 2-LEVER CONTROL YOKE 0623-005P 1
10 #5716 STAINLESS STEEL BaLL 0H-2091 1] 30 TRUNNION PIN 0623-011P 1
11 SPRING 0H-2020 1 31 BOLT, 1/4-20 X 3/4" BHCS 0F-1837 i
12 NEUTRAL RETURN PISTON D&23-005F 1 == LINKAGE RDOD ASS'Y, UPPER 06230414 1
13 PIVOT SHAFT 0e23-010P 1] 32 LINKAGE ROD, UPPER 0625-025W i
14 DU BEARING 125 LD 0D-3596 2] 33 NUT. 1/4-20 PLAIN, LH THRD. OF-1814 1
15 LOWER CONTROL ARM 0623-014F 1] 34 BALL IOINT, 1/4-20 LH THRD. OH-207& 1
16 SETSCREW, 3/B8-16 X 3/4" QF -1007-35 1] 35 NUT, 1/4=-20 RH THRD. OF-1487 1

— LINKAGE ROD ASS'Y, LOWER 0625-0404 iy 36 BALL JOINT, 1/4-20 RH THRD. 0OH-1885 1
17 LINKAGE ROD, LOWER 0&625-023F 1] 37 BOLT, 1/4-20 X 1* OF-1015-01 !
8 BALL JOINT, L/4-28 RH THRD. 0OH-1885 2| 38 SWITCH SPDT, MINIATURE 0E-56074 1
19 NUT, 1/4-28 PLAIN, RH THRD. 0F-1487 21 39 SCREW, H4-40 ¥ 3/4° OF-1395 2

20 BOLT, 1/4-20 X 1-1/4" 0F-1539 2 40 LOCKWASHER, #4 STAR oF —1621 2

®

YAZDD WFG COL INC, P.O. BOX 4449 3650 BAY srm::-:r_U

JACKSOM, MISSISSIPPI 3%298-4449 PH (801> 38&5-6421




20 & 22 HP MOTOR ASSEMBLY

ELBOW 90% (SEE PG 3 L 4

8
g
MI. DESCRIPTION PART NOL QTY | NO. DESCRIPTION PART NO. QTY
1 20 HP KOHLER, VERT. SHAFT ENG. N/A 11 12 CLUTCH, ELECTRIC. 1" BORE . DE-6046 1
-— P2 HP KOHLER, VERT. SHAFT ENG N/A 1] 13 BUSHING, CLUTCH D&20-265F 1
2 CHOKE CABLE OH-1540 1§ 14 LOCKWASHER 7/16" OF-1019-04 1
3 THROTTLE CABLE OH=-208S 1] 15 BOLT, 7/16-20 X 3-1/4" oF-1788 1
4 NIPPLE, 3/8° X 1-1/2* 0H=1197 2] 16 FAN, 7° DIA. 10 BLADE CW 01577 1
5 PIPE COUPLER, 3/8° OH-1016-01 1] 17 MOTOR DRIVE PULLEY D&20-0%E8P 1
6 ELEBOW, STREET, 3/8°. 90* OH-1128 1] 18 MUFFLER GUART DE20-Z70P 1
7 ELBOW, 3/8°, 907 oH-1218 1] 19 SCREW, #8 ¥ L/2° oF-1231 &
8 PLUG PIPE 3/8° OH-1380 1| 20 DECAL, *PERIODICALLY..” 0P-10077-11 1
9 KEY, 1/4° S0, X 1* 0E34-002P 1| 21 CLAMP, HOSE SPRING TYPE 1/2° 0OH-1£87 2
10 SETSCREW, S/16-18 ¥ 3/8* OF-1007-22 1| 22 FUEL LINE, 197 LONG Na0&-362P 1
11 WASHER, SHIM 0620-174PF 3] 23 WASHER, 1" SPECIAL 0605-283F 1

YAZDO WG CO INC, PO 30X 4449 3450 BAY STREET

=/

JACKSOM, WISSISSIPPL 39296-4445 PH (601> 356-5421
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ELECTRICAL SYSTEM

THIS DRAWING IS NOT A WIRE DIAGRAM
PART IDENTIFICATION DONLY

(SEE OPERATOR'S MANUAL FOR WIRING SCHEMATIC)

NOTE: ITEM #16 IS USED ON SERIAL NO. S5SS01344 & ABOVE,
ITEM #15 & #9 (REPLACED BY ITEM #16) WAS USED
ON SERIAL NO, 55901343 & BELOW

NO. DESCRIPTION PART NI QTY | NO. DESCRIPTION PART NO. QTY
1 BATTERY 0E-SB12 1] 10 FUSEHOLDER ¢INLINE) 0E-S881 2
2 HOUR METER 0E-5878 1| -- FUSE HOLDER (INLINE> SPADE  0E-6206 2
3 SOLENOID 9E-5820 1| -- FUSE, 30 AMP GLASS SLO-BLO  DE-5188 2
4 START SWITCH 0E-5873 1| — FUSE 30 AMP SPADE STYLE 0E-6207 2
5 SWITCH, HINGED LEVER 0E-58228 2| 1 SWITCK SPDT MINIATURE 0E-6074 2
6 BUZZER 0E-S5972 1| 12 CABLE, BATTERY, 31.75° W/B 0H-1556 1
7 CLUTCH SWITCH 0E-6052 1| 13 CABLE, STARTER 3175° WO/B 0820-092A
8 INSULATOR COVER (FEMALE) 0E-S87% 1| 14 WIRE, 24° BLK. ENG/GRD. 0610-1254
S & PT TERMINAL STRIP 0E-5547 1| 15 WIRE HARNESS -

16 WIRE HARNESS 0E-6231

(15)
YAZDO MFG CO. INC, P.O. BOX 4449 3650 BAY STREET 'l\:/ JACKEDN, MISSISSIPPI 39296-4445  PH (8010 385-5421




DECK LIFT PARTS

Ko

-‘-"\-__‘-_-__"g
NO. DESCRIPTION PART NO. @QTY | NO. DESCRIPTION PART NO. GTY
1 ROLL PIN, 5716 X 1-1/4 HBEK oF-1188 B 16 LOCKWASHER, 1/4° OF-1019-01 2
e LIFT SLEEVE WLDT. RH 0e25-038F 1 17 TOP DECK HAWILE 0623-035P 1
3 SPIROLOX RETAIMNING RING OF-1739 2 18 GRIP, HANDLE 0H-192% 1
4 DECK HANGER WLDT. 0625-035W 2 19 SPRING, EXT, 1Le5& X 9° OH-1868 1
5 MUT, 3/8-16 NYLOC ~ oF-1239 4 20 SPRING TIGHTENER WLIT. Qe20-227P 1
& FLATWASHER, 3/8" STD. OF -1005-03 2 2l BOLT, 3s8-16 X 5" FULL THRD. OF-1646 1
7 CLEVIS PIN, 378 X 2" LG 0F —1350 4 22 SPRING EXTENSION 0613-132F c
B FLATWASHER, 5/16° STD. 0F-1009-02 7| 23 LIFT SLEEVE WLDT, LH 0625-037P 1
9 COTTER RUE RING, 5/16=-3/8 OF-1452 & 24 BOLT, 3/8-16 X 1-1/4" GR. 3 OF-1307 3
10 DECK HANGER BAR 0625-047° 4| 25 CLEVIS PIN, 3/8 X 1* oF-1691 2
11 BAR, CONNECTING 0685-034F 2| 26 NUT, 3/8-16 PLAIN 0F -1011-02 1
12 LOWER HANDLE WLDT. 0e20-097W 1 e7 LIFT BAR oa20-051F 1
13 SPRING, COMP. 973 DD O0H-1923 1 28 HANDLE LINK 0520-053F 2
14 BOLT, 3/8-16 X 37 GR. 5 0F-1537 1| 29 FRAME SIDE WLDT. RH 0825-021W 1
15 BOLT, 1/4-20 X 374" GR. 5 OF-1338 2 30 FRAME SIDE WLDT. LH 0s25—-020W 1
©

TAZDOD WFG CO. INC,

P.O. BOX 4449 3550 BAY STREET

\-.-/ JACKSON,

MISSISSIPPT 39295-4449

PH (801 365-5421




48" DECK ASSEMBLY

NO. DESCRIPTION PART NO. QTY| NO. DESCRIPTION PART NO. QTY
1 DRAG BAR WELDMENT 0620-011W 1] 19 NUT, 3/8-16 NYLOC oF-1235 8
2 SPINDLE ASS'Y. (PG. 18) 0609D-01954 3| 20 FLATWASHER 3/8* STD. 0F-1005-03 &
3 PULLEY COVER 0e09—-148F 2 2l CLEWIS PIN, S5716X 1-1/4" OF-1338 4
4 ROLLER, POLYETHYLENE 0H-1675 S| 22 BOLT, 1/4-20 X 3/4° 0F-1005-01 4
S ROLLER SPACER BUSHING 0606-650P S| 23 LOCKWASHER 1/4° 0F -1015-01 4
& BRACKET, REAR ANTI-SCALPER 0605-146P 2| 24 FLATWASHER 1/4° STD, 0F-1005-01 4
7 SINGLE IDLER PARTE (PG, 192 =S 1 25 BOLT, 3/B-16 X 7/8° 0F=-1358 g
B DOUEBLE IDLER PARTS (PG, 200 e 1| 26 DECK CROSS BELT, AP-100 0D=-3326 i
9 48" DECK WELDMENT 0626A-003W 1 27 CLEVIS PIN, 378 X 2° OF -1550 4
10 BOLT, 3/78-16 X 4-1/2" OF —1541 = 28 BOLT, 5/16-18 X 1 oF =1013-13 2
11 DOUTLET STIFFENER WLDT. 0e24-010°P 1 29 BOLT, S/16-1B X 3/4° OF—1246 1
12 CHUTE WELDMENT fe24-011P 1 30 DECAL, MULTI-PERIL oP-10958 1
13 DECAL, MULTI-PERIL rP-10958 1 31 DECAL, *WARMNING..” 0P-10080-03 1]
14 FLATWASHER, 3/16" 3TD. OF -10095-02 16| 32 DECAL, "MISSING CHUTE..” oP-10122 1
15 NUT, 5/16-18 NYLOC OF -1003-02 6§ 33 DECAL, *48° oP-1036% 1
1& EBOLT, S/16=18 X 3/4" CARRIAGE = OF-167L 4 34 DECAL, *GREASE SPIMDLES.” oP-10547 i
{7 COTTER RUE RING 5/16-3/8-  0F-1492 8| 35 NUT, 5/16-18, STOVER OF-1125 2
18 NUT, 3/8-16 TOPLOCK O0F-1570 S| -- ENGINE TO DECK BELT, BP-81  0D-3538 1

Lo
1? 39296-4449 PH (601> 356-542]

YAZDD MFG CO INC, PO, BOX 4449 3650 BAY STREET

JACKSON, MISSISEIPPI
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60" DECK ASSEMBLY

— -
YAZDO WFG CO INC, P.O BOX 4449 2650 BAY STREET

8

JACKSON, MISSISSIPP]

NO. DESCRIPTION PART NI QTY | NO. DESCRIPTION PART NO. GTY
1 DRAG BAR WELDMENT 0620-D11wW 1] & cLevis PIN, 5716 X 1-1/4 0F-1538 4
2 SPINDLE ASS'Y. (PG 18) 0609-0194 3] @ BOLT, 1/4-20 X 3/4° F-1005-01 4
3 PULLEY COVER, LH 0626-011P 1| 23 LOCKWASHER, 1/4¢ OF-1015-01 7
4 ROLLER, POLYETHYLENE 0H-1948 6| 24 FLATWASHER, 1/4* STD. 0F -1009-01 7
S5 ROLLER SPACER BUSHING 0509-1B3F 6] 83 BOLT, 3/8-16 X 7/8° oF-1558 12
& ERACKET REAR CENTER 0609-182F 3| 26 DECK CROSS BELT, A-112 0D-3389 1
7 SINGLE IDLER PARTS (PG. 19) --———— - 1| 27 CLEVIS PIN 3/8 X 2° 1SS0 4
8 DOUBLE IDLER PARTS (PG. 200 --—--—- - 1| 28 BOLT. 5/16-18 X 1° oF-1015-15 2
9 £0° DECK WELDMENT 06263-003w 1| 29 =0T S/16-18 X 34 oF-1546 1
10 BOLT, 3/8-16 X 6° oF-1741 6| 30 DECAL MULTI-PERIL 0P-10958 1
1l DUTLET STIFFENER WLDT. 0624-010° 1| 31 DECAL, “WARNING.” 0P-10080-23 1
12 CHUTE WELDMENT 0624-0128 1| 32 DECAL. “MISSING CHUTE-* oP-10122 1
13 _ DECAL MULTI-PERIL 0P-10858 1| 33 peca -so° 0P-11053 1
14 FLATVASHER, 5/16° STD. 0F-1005-02 13| 34 DECAL “GREASE SPINDLES ®  OP-10547 1
IS NUT, 5/16-18 NYLOC OF-1005-02 11| 35 MUT, S/16-18 STOVER oF-1125 2
16 BOLT, S/16-18 X 3/4° CARRIAGE OF-1671 11| 36 BOLT. 1/4-20 X 3/4° W/PATCH OF-1810 3
I7 COTTER RUE-RING 5/16-3/8 oF-1452 8| 37 CAP, BEARING 0809-055° 3
18 NUT, 3/8-16 TOPLOCK 0F-1570 6| 38 BEARING SPD SF-16-32 N/C 0D-2008-02 ¢
19 NUT, 3/8-16 NYLOC 0F-1239 11| 39 SWIVEL YOKE WLDT. 0609-185W 3
20 FLATWVASHER, 3/8" STD. OF =1009-03 ] 40 PULLEY COVER, RH o626-0108 1

: -- ENGINE TO DECK BELT, BP-81  0D-3538 1

A92IG-4443

PH (801> 366-6421




DECK SPINDLE ASSEMBLY

REMOVE THE TOP

SEAL DMLY
I

N0. DESCRIPTION PART RO 4QTY | NO. DESCRIPTION PART NO. QTY
1 NUT, HEX JAM, 3/4-16 UNF OF -14561 1 14 SPINDLE HOUSING 0&09-223P 1
2 LOCKWASHER, 3/4* ST OF -1463 1 1S GRELASE VENT oH—-2066 1
3 WASHER, 374" NARRDW oF-1510 1 16 AREIR SPACER 0509-073P 1
4 PULLEY, 1| GROOVE 4" O 0p-3539 1 17 WASHER SEAL 0E09-131P 1
S5 CAPSCREW, 3/8-24 X 1-1/2° OF-1572 4 18 ENAP RING, INT. 52MM BORE 0H-1893 1
6 SPINDLE SPACER REINFORMT. 0609-034P 4 19 BLADE SPACER D&09-152F 1
7 PULLEY, 2-GROOVE 489 0D=3340-02 1 B0 LOCKWASHER, 1/2° STD OF=1464 1
= PFULLEY, 2-GROOVE 60" 0609C-156P 1 & BOLT, 1/2-13 X 1-lr2° oF-1326 1
B LOCKWASHER, 3/8" HVY. OF =1019-03 £ WASHER, 172" CUPPED oF=-1307 1
9 LOCKNUT, 3/8-24 M-F . F-1573 £ BLADE, LOW LIFT, 17° OH-15666 1
1!2 BEARD%EFI'EBE-ERE 0D-3058 = == BLADE LOW LIFT, 21" OH=1667 1

GREAS TING 1/4-28 0H-1056 1 . = : £
2 Shnc it cedsiess | L NOTS OPTIDAL BLADES ARC AVARLARE
WOODRUFF KEY, Lr4X3/4 0D-1004-02 /E,. BLADE, HIGH LIFT, 21 0H=1708 — 1

YAZDO MFG CO. INC. PO BOX 4449 3850 BAY STREET JACKEDON, MISSISSIPP]  39296-4445 PH (601 J66-5421



SINGLE IDLER ASSEMBLY

\TEPE!']:ED( WELDMENT

PART NO. dQTY

DESCRIPTION PART NO.

aTYy

0 LA e i T e ﬁ

DESCRIPTION

NUT, 1/2-13 NYLOC oF-1378
PLELEY, FLAT IDLER, 1/2* BORE 0D-3338
NUT. 3/8-16 NYLOC oF-1229
FLATWASHER, 3/8° STD. oF-1009-03
BEARING OILITE, QD-3357

SINGLE IDLER ARM WLDT(48%) 0609-164W

YAIDO WFG CO INC, PO BOX 4449 3550 BAY STREET (20> JACKSDM, MISSISSIPPI 35296-4449 PH (801 J66-6421

Wk o el ok s s

EBeow | ﬁ

SINGLE IDLER ARM WLDTLS0") D506-219V

BOLT, 3/B=24 X 1-1/4" CF=1574

T. 3/78-24, M-F LOCKNUT oF-1373
SPRING, EXT. 3/74X4" DAL 0==183%
PIN, HAIR SPRING, l/8X2-1/2° OF-1469
WASHER, BEARING CAP g620-201P

(R | | e




DOUBLE IDLER ASSEMELY

\14

TOP OF DECK WELDMENT

@ _,,.r""ﬁ
é 20

NO. DESCRIPTION PART NO QTY | NO. DESCRIPTION PART NO. QTY
== DOUBLE IDLER ASSEMBLY 0&05-2144 1 10 PULLEY, V-IDLER, 1/2—- BORE 0D-3337 1
1 DOUBLE IDLER W/BUSH 0&08=-2184 1 i1 FLATWASHER, 1/2° B MARROW 0OF-1321 1
g PLATE, BELT STOP 0s0S-018P 1 12 FLATWASHER, 378" 3TD. OF -1069-03 1
" PULLEY, FLAT IDLER . 0D-3338 1 13 WASHER, BEARING CAP te20-201P 2
4 FLATWASHER, 1/2" STD, QF =1009-05 = 14 BOLT, 3/8-24 X 1-1/4° OF=-1574 1
3 BOLT, 3/B-24 X 1-1/4° OF=1574 1 15 MNUT, 378-24, N-F LOCKNUT OF=-1573 2
& NUT, 378-24, M-F LOCKNUT 0F-1573 = 16 BOLT, 5/16-18 X 2-1/4" SHCI 0F -1800 1
7 BOLT, 1/2-13 X & oF=1293 2 17 IDLER MCOUNTING PIN 0509-219P 1
B8 NUT, 1/2-13, STOVER OF -1005-05 g 18 BUSHING, IDLER PIN MTG, 0509-222P 1
9 SPRING, EXT. 374 X 4" 0AL. OH=-1E35 1 19 WASHER 0s06-348F 1
/— 20 NUT, 5/16-18 STOVER OF -1125 1

TAZDO WFG CO INC, PO BOX 4449 3830 BAY STREET

),

JACKSON, MISSISRIPPI  39256-4443 PH (RO 3665421
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Yazoo Manufacturing Company P.O. Box 4448 Jackson, Mississippi 39296-4449
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